

7431

# Certificate of Analysis



Date : 13/01/2011  
Account No : S115  
Del Note No : 1414  
Order No : 11835

Customer Address

Specification	Description	Size	Batch No.
AWS E Ni Cr	AWS E Ni Cr	3.25mm	101127

Mn	Ni	Fe
2.0	97.0	1.0

WE CERTIFY THAT THE MATERIALS DETAILED ON THIS CERTIFICATE OF ANALYSIS  
COMPLIES WITH THE LISTED SPECIFICATIONS AND ORDER REQUIREMENTS

A handwritten signature in black ink, appearing to be 'JL', is written over a horizontal line.

PRODUCTION DIRECTOR

Comments :